

Government of Western Australia North Metropolitan Health Service Women and Newborn Health Service



ADULT MEDICATION GUIDELINE			
AMIKACIN			
Scope (Staff):	): All WNHS Staff		
Scope (Area):	(Area): Obstetrics and Gynaecology		
This document should be read in conjunction with the <b>Disclaimer</b> .			

Quick Links								
Dose	Administration	Monitoring	Pregnancy and Breastfeeding					
Restrictions								
Formulary: Restricted								
HIGH RISK Medication A Treatment required for longer than 48 hours must be under the direction of a Clinical Microbiologist or Infectious Disease Physician								
Medication Class								
Aminoglycoside antibiotic								
Presentation								
Form: Ampoule: 500mg/2mL								
Storage								
Store at room temperature, below 25°C								
Dose								
Empirical Therapy Aminoglycoside therapy should be limited to short-term empirical therapy of serious Gram- negative infections, pending the outcome of investigations.								

Appropriate aminoglycoside dosing in pregnant women is poorly defined; aminoglycoside plasma concentrations may be significantly altered by pregnancy-related increases in blood volume and kidney function. Dosing regimens based on actual, ideal or adjusted body weight have been used in practice and reported in the literature, but not directly compared. In the

absence of comparative data, take the same dosing approach in pregnant women as for other patients.

Once daily aminoglycosides may be used in pregnancy, especially beyond 24 weeks gestation.

For critically ill patients see Therapeutic Guidelines for dosing.

# 1. Calculate creatinine clearance (CrCl)

Adult estimated creatinine clearance calculator - Australian Medicines Handbook (health.wa.gov.au)

### 2. Determine weight

For patients with a BMI <30kg/m<sup>2</sup>, ACTUAL body weight (ABW), to calculate dose.

For patients with a BMI ≥30kg/m<sup>2</sup> use **ADJUSTED body weight** (AdjBW) to calculate dose. **AdjBW = IBW + 0.4 x (ABW – IBW)** (see Table 1 for IBW)

If actual body weight (for non-obese patients) or adjusted body weight (for obese patients) is >100kg, use a weight of 100kg to calculate the dose

### Table 1

Height (cm)	Ideal Body Weight - females (kg)		
155	48		
160	53		
165	57		
170	62		
175	66		
180	71		
185	75		
190	80		

### 3. Calculate initial dose

Creatinine Clearance (mL/min)	Dose	Dosing interval
>60	16-20mg/kg	24 hourly
40-60	16 – 20mg/kg	36 hourly
< 40	16mg/kg	Give single dose then seek expert advice

Round dose down to nearest 125mg increment

# Administration

Refer to the Australian Injectable Drugs Handbook

#### IV Injection

Doses less than 500 mg can be given over 3 to 5 minutes

#### IV infusion

Step 1 Dilution: Dilute dose in 100mL sodium chloride 0.9% or glucose 5%

Step 2 Administration: Infuse over 30 to 60 minutes

# Monitoring

Plasma concentration monitoring is generally not required for therapy that will be stopped within 48 hours. However, consider monitoring from the first dose if kidney function is changing rapidly or substantially, or in patients with altered pharmacokinetics (eg obese patients).

Plasma concentration monitoring is mandatory from the first dose if therapy is expected to continue for more than 48 hours.

Contact a Clinical Pharmacist for assistance with monitoring

#### Monitoring for nephrotoxicity

Aminoglycoside therapy is associated with nephrotoxicity, the risk is increased with

multiple-daily dosing regimens, prolonged treatment courses (5-7 days) and in

patients with pre-existing renal impairment.

In patients with stable renal function, assess renal function two to three times a week.

More frequent monitoring may be required if renal function is unstable.

#### Monitoring for vestibular and auditory toxicity

For prolonged aminoglycoside courses (5-7 days) vestibular function testing and audiometry should be considered. Aminoglycoside-induced vestibular and auditory toxicity is not predictable by plasma concentration and may become apparent at any stage of therapy and persist despite cessation of therapy.

Advise all patients receiving systemic aminoglycoside therapy of the potential for vestibular and auditory toxicity and direct patients to report any balance problems or changes in hearing at any stage during or following their treatment course.

# Pregnancy

1<sup>st</sup> Trimester: Monitoring required

2<sup>nd</sup> Trimester: Monitoring required

3<sup>rd</sup> Trimester: Monitoring required

For more information, please contact KEMH Obstetric Medicines Information Service.

# Breastfeeding

#### Safe to use

### Comments

Amikacin is inactivated by penicillin and cephalosporin antibiotics.

Do not mix in the same injection or infusion solution.

Administer at separate sites if possible. Where it is not practical or possible to administer separately, flush the line well before and after giving each drug.

# **Related Policies, Procedures & Guidelines**

External Legislation, Standards and Policy (list and hyperlink)

Check if existing higher level documents to avoid content duplication- see DoH WA and National, NMHS policies, WNHS policies, ACSQHC, NSQHS, ACORN

#### HDWA Mandatory Policies:

Example

List and hyperlink the titles of useful resources, do not hyperlink MR forms

#### WNHS Clinical Practice Guidelines:

Antimicrobial Stewardship

High Risk Medicines

Micro Alerts and Multi-Resistant organisms

WNHS Pharmaceutical and Medicines Management Guidelines:

Medication Administration

### References

Australian Medicines Handbook. Amikacin. In: Australian Medicines Handbook [Internet]. Adelaide (South Australia): Australian Medicines Handbook; 2024 [cited 2024 Jan 24]. Available from: https://amhonline.amh.net.au/ Society of Hospital Pharmacists of Australia. Amikacin. In: Australian Injectable Drugs Handbook [Internet]. [St Leonards, New South Wales]: Health Communication Network; 2024 [cited 2024 Jan 24]. Available from: http://aidh.hcn.com.au

Therapeutic Guidelines. Aminoglycosides. In: eTG complete [Internet]. West Melbourne (Victoria): Therapeutic Guidelines; 2019 [cited 2024 Jan 24]. Available from: https://tgldcdp-tg-org-au.kelibresources.health.wa.gov.au/etgAccess

The Royal Women's Hospital. Amikacin. In: Pregnancy and Breastfeeding Medicines Guide [Internet]. Parkville (Victoria): The Royal Women's Hospital; 2024 [cited 2024 Jan 24]. Available from: https://thewomenspbmg.org.au/

Queensland Health. Aminoglycoside Dosing in Adults. 2018

South Australia. Aminoglycosides: Recommendations for use, dosing and monitoring. 2020

RPH. Intravenous (IV) Aminoglycoside Dosing and Monitoring Clinical Guideline. 2022.(intranet only)

Keywords	Amikacin, aminoglycosides,						
Document Owner:	Chief Pharmacist						
Author/ Reviewer	KEMH Pharmacy Department						
Version Info:	<ul><li>2014 initial endorsement</li><li>2019 template change</li><li>2024 template change incorporated dosing and monitoring practice points into monograph</li></ul>						
Date First Issued:	March 2014	Last Reviewed:	Jan 2024		Review Date:	Jan 2029	
Endorsed by:	Medicines and Therapeutics Committee				Date:	04/06/2024	
NSQHS Standards Applicable:	Std 1: Clinical Governance			Std 5: Comprehensive Care			
	Std 2: Partnering with Consumers			Std 6: Communicating for Safety			
	Std 3: Preventing and Controlling Healthcare Associated Infection			Std 7: Blood Management			
	Std 4: Medication Safety			Std 8: Recognising and Responding to Acute Deterioration			
Printed or personally saved electronic copies of this document are considered uncontrolled.							
Access the current version from WNHS HealthPoint.							

This document can be made available in alternative formats on request for a person with a disability.

© Women and Newborn Health Service 2024

Copyright of this material is vested in the State of Western Australia unless otherwise indicated. Apart from any fair dealing for the purposes of private study, research, criticism or review, as permitted under the provisions of the Copyright Act 1968, no part may be reproduced or re-used for any purposes whatsoever without written permission of the State of Western Australia.